Assembly Instructions

Thor Counter Stool

SKU: 200100 / 200102 / 200110
200112 / 200120 / 200122

Follow these instructions to assemble your product easily and safely



The Parts
Description Qty

’»
A Seat Frame 1

B Left/Right Leg Frames 2 E
C Front Footrest 1 %
D Back Footrest 1 \

1 1/4 x 21/8 inch Hex Button Head Bolt 4 + Extra i’/////////////////////////////////////////////////////////////////////////////////

2 1/4 inch Lock Washer 4 + Extra

4 M4*40mm Screw 4 + Extra

5 M10 x 25mm Wood Dowel 2 + Extra

3 1/4 inch Flat Washer 4 + Extra \/

6 Allen Key 1 m

o Estimated time for assembly

e Do not use power tools

®

» Use the packaging carton as a working surface to prevent scratches or damage during assembly.



The product

Exploded View

IMPORTANT

« Do not tighten bolts / screws completely until all bolts / screws are line up and inserted into holes
Do not over tighten bolts to avoid stripping.
e Please use hand tools to assemble this product. Do not use power tools.



S
Be .I'-newp
ith "h‘l

i

.

.

.

W

v

@






Step 3

nded head screws (4)

ing the rou

the footrests us
and tighten them fully.

Secure




Step 4

Turn the stool upside down on a flat, level surface.
Ensure all legs are touching the ground before fully tight-

ening everything

@

’i’l}.f‘,;;;—:fff;;;::'”*ii
[ [[[llllll[[(l[lll[[lll[ﬂl[l[[lll[lllﬂ[[ﬂl[lll[l i




All Set for Everyday Use

|

Weight Limitation J

250Ibs

Important

usage
guidelines

]

DO NOT - Modify the structure of this product
DO NOT - Use for commercial purposes

DO NOT - Leave spilled liquids on the stool
DO NOT - Use the stool if it is damaged

DO NOT - Perform temporary repairs

DO NOT - Use outdoors




